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TEST RESULT CERTIFICATION

Applicant’'s Name...................... : Xthings Industry lic

AdAress.......oeeeeeeeeeeeeeeeeeeeeeee, : 32920 Alvarado-Niles Rd Ste 220, Union City, CA 94587

Manufacture's Name................ :  Xthings Industry lic

AdAressS....coooeeeeeeeeeeeeeceeeeenn. ;32920 Alvarado-Niles Rd Ste 220, Union City, CA 94587

Product Description

Product Name.........cccooevuenn. . Fingerprint & RFID Time Attendance

Brand Name............ccceceeeeees - N/A

Model Name..........c.cccceeineuinnne . CX2

Series Model.............cccceeeee...t. - CX2 Lite, W1 Pro, W1C Pro

Test Standards..........ccoevneeee. : FCC Rules and Regulations Part 15 Subpart C, Section 247

Test Procedure...........c.cccooueee. . ANSI C63.10-2013

This device described above has been tested by Flux Compliance Service Laboratory, the test results
show that the equipment under test (EUT) is in compliance with the FCC requirements. And it is
applicable only to the tested sample identified in the report.

This report shall not be reproduced except in full, without the written approval of Flux Compliance
Service Laboratory, this document may be altered or revised by Flux Compliance Service Laboratory,
personal only, and shall be noted in the revision of the document..

Date of Test..........cceovvvnirennnne :

Date (s) of performance of tests.: Aug 21, 2024~Aug 26, 2024

Date of Issue..........cccoeeuveuveenenes. Aug 26, 2024
Test Result........cccooveviiviiiii, . Pass
Tested by : S /’C{f S /feyt
(Scott Shen)
. \'\ij’wj
Reviewed by
(Duke Qian)
| \ICU).
Approved by . b
(Jack Wang)
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:
KDB 558074 D01 15.247 Meas Guidance v05r02

FCC Part 15.247,Subpart C
Stanc!ard Test Item Judgment Remark
Section
FCC 15.247 (a) (2) 6dB Bandwidth PASS -
FCC 15.247 (b) (3) Conducted Output Power PASS --
FCC 15.247 (e) Power Spectral Density PASS -
FCC 15.247 (d) Band-edge and Spurious Emissions PASS _
(Conducted)
FCC 15.247 (d) Radiated Souri Emissi
adiate urious Emissions
FCC 15.209 P PASS -
FCC 15.205
FCC 15.247 (d) Radiated Band Edge C i
adiated Ban e Compliance
FCC 15.209 J P PASS -
FCC 15.205
FCC 15.207 Power Line Conducted Emission PASS -
FCC 15.203 Antenna requirement PASS -
15.205 Restricted Band Edge Emission PASS --

NOTE:
(1)” N/A” denotes test is not applicable in this Test Report
(2) All tests are according to ANSI C63.10-2013

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901  Fax:769-27280901 http://www.FCS-lab.com
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1.1 TEST FACTORY

Company Name: Flux Compliance Service Laboratory

Address: Room 105 quor Bao hao Tfachnology Building 1 NO.15 Gong ye
West Road Hi-Tech Industrial, Song shan lake Dongguan

Telephone: +86-769-27280901

Fax: +86-769-27280901

FCC Test Firm Registration Number: 514908
Designation number: CN0127
A2LA accreditation number: 5545.01

1.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurement y U, where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95 %.

No. Item Uncertainty
1 RF output power, conducted +0.71dB
2 Unwanted Emissions, conducted +2.98 dB
3 Conducted Emission (9KHz-150KHz) +4.13 dB
4 Conducted Emission (150KHz-30MHz) +4.74 dB
5 All emissions,radiated(<1G) 9KHz-30MHz +3.1dB
6 All emissions,radiated(<1G) 30MHz-1000MHz +3.2dB
7 All emissions,radiated 1GHz -18GHz 1+3.66 dB
8 All emissions,radiated 18GHz -40GHz +4.31 dB
9 Occupied bandwidth 4(%)
10 PSD +1.73dB

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901  Fax:769-27280901 http://www.FCS-lab.com
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2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF THE EUT

Product Name

Fingerprint & RFID Time Attendance

Trade Name N/A
Model Name CX2
Series Model CX2 Lite, W1 Pro, W1C Pro

Model Difference

The above product with same circuit, PCB layout, electrical
parts, materials and wiring structures, Appearance shape, the
materials of decorative accessories is same, the only
difference is the model name and colour.

Channel List

Please refer to the Note 2.

Operation frequency

IEEE 802.11b: 2412MHz-2462MHz
IEEE 802.11g: 2412MHz-2462MHz
IEEE 802.11n HT20: 2412MHz-2462MHz

Modulation:

IEEE 802.11b: DSSS (CCK, QPSK, BPSK)

IEEE 802.11g: OFDM (64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20: OFDM (64QAM, 16QAM, QPSK, BPSK)

Transmitter rate:

IEEE 802.11b: 1, 2, 5.5, 11 Mbps
IEEE 802.11g: 6, 9, 12, 18, 24, 36, 48, 54 Mbps
IEEE 802.11n HT20: up to 150 Mbps

Input:100-240V~50/60Hz 0.5A Max.

Power Supply Output:12.0V=1.0A 12.0W
Battery N/A

Report number FCS202408294W01
Hardware version number | V1.0

Software version number V1.0

Connecting I/O Port(s)

Please refer to the User's Manual

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the

User's Manual.
2. Cannot support MIMO modes

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901 http://www.FCS-lab.com
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3.
Channel List
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
01 2412 05 2432 09 2452
02 2417 06 2437 10 2457
03 2422 07 2442 11 2462
04 2427 08 2447
4. Table for Filed Antenna
Ant. Brand Mggneel Antenna Type [Connector| Gain (dBi) NOTE
1 N/A RFBOO22 | |nternal N/A 30 |2.4GAntenna
Antenna

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901  Fax:769-27280901 http://www.FCS-lab.com
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2.2 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

During testing channel & power controlling software provided by the customer was used to control
the operating channel as well as the output power level. The RF output power selection is for the
setting of RF output power expected by the customer and is going to be fixed on the firmware of

the final end product.

Block diagram of EUT configuration for test

EUT

Test software: the FCC tool
The test softeware was used to control EUT work in continuous TX mode, and select test channel,

Wireless mode as below table

Adapter

Tested mode, channel, and data rate information
Mode Setting Tx Power data rate Channel Frequency
{(Mbps) {(MHz)
{see Note)

8 1 LCH: CH1 2412
IEEE 802 11b 8 1 MCH: CH6E 2437
8 1 HCH: CH11 2462
20 6 LCH: CH1 2412
IEEE 802.11g 20 6 MCH: CHE 2437
20 6 HCH: CH11 2462
20 MCS 8 LCH: CH1 2412
IEEE 802 11n HT20 20 MCS 8 MCH: CHE 2437
20 MCS 8 HCH: CH11 2462

Note:
(1) According exploratory test, EUT will have maximum output power in those data rate, so those data

rate were used for all test,
(2) The test voltage was tuned from 85% to 115% of the Nominal rate supply votage, and found that the
worst case was the nominal rated supply condition, So the report just shows that condition’s data

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901

Fax:769-27280901

http://www.FCS-lab.com
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2.3 DESCRIPTION OF NECESSARY ACCESSORIES AND SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

Necessary accessories

ltem|  Equipment Mfr/Brand Model/Type No. Sﬁga' Note
Shenzhen ABP Test
1 adapter Technology Co., Ltd. AD0181-1201000F N/A use
Support units
. Serial
ltem Equipment Mfr/Brand Model/Type No. No Note
Note:

(2)

Flux Compliance Service Laboratory

(1)  The support equipment was authorized by Declaration of Confirmation.

For detachable type I/0 cable should be specified the length in cm in TLength s column.
(3) “YES”is means “shielded” “with core”; “NO” is means “unshielded” “without core”.

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901

http://www.FCS-lab.com
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2.4 EQUIPMENTS LIST

Radiation Test equipment

Kind of Equipment Manufacturer Type No. Company No. |Last calibration|Calibrated until
EMI Test Receiver R&S ESRP 3 FCS-E001 2023.08.29 2024.08.28
Signal Analyzer R&S FSV40-N FCS-E012 2023.08.29 2024.08.28
Active loop Antenna ZHINAN ZN30900C FCS-E013 2023.08.29 2024.08.28
Bilog Antenna SCHWARZBECK VULB 9168 FCS-E002 2023.08.29 2024.08.28
Horn Antenna SCHWARZBECK | BBHA9120D FCS-E003 2023.08.29 2024.08.28
Antfﬂﬂ\i‘ﬁg';:%rgm) A-INFO LB-180400-KF | FCS-E018 | 2023.08.29 | 2024.08.28
Pre'Amp'ﬂ§;(°'1 M-3G EMCI EM330N FCS-E004 | 2023.08.29 | 2024.08.28
T{gﬁgg‘gf; N/A TSAMP-0518SE | FCS-E014 | 2023.08.29 | 2024.08.28
(F;%eééﬂ)pc';gf) TERA-MW TRLA-0400 | FCS-E019 | 2023.08.29 | 2024.08.28
Tem‘f;?;ﬁ;e & HTC-1 victor FCS-E005 | 2023.08.29 | 2024.08.28
Conduction Test equipment
Kind of Equipment Manufacturer Type No. Company No. | Last calibration | Calibrated until
EMI Test Receiver R&S ESPI FCS-E020 2023.08.29 2024.08.28
LISN R&S ENV216 FCS-EQ07 2023.08.29 2024.08.28
LISN ETS 3810/2NM FCS-E009 2023.08.29 2024.08.28
Ter:ﬁ:?;;;e & HTCA victor FCS-E008 2023.08.29 2024.08.28
RF Connected Test
Kind of Equipment | Manufacturer Type No. Company No. | Last calibration | Calibrated until
A g'yfg‘rAL Keysight N9020A FCS-E015 | 2023.0829 | 2024.08.28
Spectrum Analyzer Agilent E4447A MY50180039 2023.08.29 2024.08.28
Spectrum Analyzer R&S FSV-40 101499 2023.08.29 2024.08.28
Power Sensor Agilent UX2021XA FCS-E021 2023.08.29 2024.08.28

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901

Fax:769-27280901

http://www.FCS-lab.com
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3. 6DB BANDWIDTH

3.1 Limit
For direct sequence systems, the minimum 6dB bandwidth shall be at least 500 kHz

3.2 Test Procedure
(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

(2) Set the spectrum analyzer as follows

RBW: 100kHz
VBW: 300kHz
Detector Mode: Peak
Sweep time: auto
Trace mode Max hold

(3) Allow the trace to stabilize, measure the maximum width of the emission that is constrained by the
frequencies associated with the two outermost amplitude points (upper and lower frequencies) that are

attenuated by 6 dB relative to the maximum level measured in the fundamental emission

3.3 Test setup

Spectrum Analyzer EUT

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901  Fax:769-27280901 http://www.FCS-lab.com
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3.4 Test results

TestMode Channel (MHz) 6dB Bandwidth (MHz) Limit [MHZz] Verdict
802.11b 2412MHz 11.550 0.5 Pass
802.11b 2437MHz 11.850 0.5 Pass
802.11b 2462MHz 10.650 0.5 Pass
802.11g 2412MHz 16.170 0.5 Pass
802.11g 2437MHz 16.410 0.5 Pass
802.11g 2462MHz 16.110 0.5 Pass

802.11n 20 2412MHz 18.300 0.5 Pass

802.11n 20 2437MHz 18.330 0.5 Pass
802.11n 20 2462MHz 18.240 0.5 Pass

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901  Fax:769-27280901 http://www.FCS-lab.com
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3.5 Original Test Data

e Keysight Spectrum Analyzer - Swept SA _ Sl
RL RF |s0@ ac | CORREC | SENSE:PULSE] | ALTGN AUTG. | 12:46:52 PM Aug 22, 2024
[Center Freq 2.412000000 GHz \ : Avg Type: Log-Pwr TRACE[TZ 555 5
PNO: Fast o  1rig: FreeRun T‘/F‘E AR
IFGain:Low #Atten: 30 dB eTlPPPPPP
Ref Offset 0.5 dB Mkr3 2.409 42 GHz
|0 dBidiy__Ref 16.24 dBm 6.24 dBm
og 3 -
524 1 T— oo - _
P e e L P e () e e .24 48]
e e = - o,
438 o e
-238 o i L L L
o L
438
538
B38
738

Center 2.41200 GHz
| Res BW 100 kHz

#VBW 300 kHz

Span 30.00 MHz
Sweep 2.933 ms (1001 pts)

- M“_ FUNCTION |

FUNCTION WIDTH

240678GHz ~ -1.75dBm
1 f 2.418 33 GHz 0.03 dBm
2.409 42 GHz 6.24 dBm
i | 3 5
wsa JsTaTus] ]
B eyt Spectiom At el Swept A e
RL RF |s0@ ac | CORREC | | 5ENSE:PULSE] | ALTGN AUTO. | 01:02:10 PM Aug 22,2024
[Center Freq 2.437000000 GHz \ : Avg Type: Log-Pwr TRAGEN1[2 34 5 6
PNO: Fast 50 Trig: Free Run TVF‘E 1 AARARAAY
IFGain:Low #Atten: 30 dB ETlFERPEF
Ref Offset 05 dB Mkr3 2.435 56 GHz
10 dBidiv._ Ref 14.71 dBm 4.71 dBm
Log
471 1 - 2
) L o M e e e e o L 1,29 e
529 et i) =
153 I .8
=3 i),
283 M
[t AR S
e
453
£53
£E.3
753

Center 2.43700 GHz
Res BW 100 kHz

Span 30.00 MHz

#VBW 300 kHz Sweep 2.933 ms (1001 pts)

2 . S — — ]

| FUNCTION WIDTH |

‘l N 1 2.43100 GHz -1.57 dBm
2| N | 1 f 2.442 85 GHz -1.58 dBm
N |1|f 2.435 56 GHz 4.71dBm

4

5 =

6

7

8

9 ‘
10 ]
1 -
< [0 ] 3

MEG STATUS |

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Fax:769-27280901
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802.11b-CH2462MHZ

Keysight Spectiv ':EII\IE'QF‘;F T . =
RL | RF [500 AC | CORREC | | SENSE:PULSE] | ALIGN AUTO | 01:21:54 PM Aug 22, 2024
[Center Freq 2.462000000 GHz ; Avg Type: Log-Pwr TRACER 2345 6
PNO: Fast (0  1rig: FreeRun TYRE| M SRR
IFGain:Low #Atten: 30 dB DET|PPPPPP
Ref Offsot 0.5 dB Mkr3 2.462 57 GHz
10 dRidiv  Ref 16.76 dBm 6.76 dBm
Log 3
6.75 2| e -
o e A I e i 176t
324 S P i o
e oy
132 el LN
232 'fJ : Wm,-‘- o [ TP el
B o™ P, jU\_i‘iF VM U el
332 J
-432
532
632
732

Center 2.46200 GHz
Res BW 100 kHz

Span 30.00 MHz

#VBW 300 kHz

ALEEE Lz R ) G . 5 T
N 1 f 2.457 26 GHz -0.40 dBm
EENE; 2.467 91 GHz -2.02dBm
N 1 f 2.462 57 GHz 6.76 dBm

Sweep 2.933 ms (1001 pts)

i ]

STATUS |

802.11g H2412MHZ

BB KeyoiGHESHeciirn Fnaly2er - SWeploh . == s
RL | RF [so@ ac [ CORREC | [ SENSE:PULSE] | ALIGN AUTO | 01:49:18 PM Aug 22, 2024
[Center Freq 2.412000000 GHz | Avg Type: Log-Pwr TRecE[T 356

PNO: Fast (5 Trig: FreeRun

TYPE|M ARl
DET|PPPPPP

IFGain:Low #Atten: 30 dB
Ref Offset 0.5 dB MKr3 2.419 65 GHz
10 dBidiv  Ref 7.22 dBm -2.78 dBm
Log 3
278 1 Q 2
et s gl | W P T / .78 B
-128 T F g " 7
228 j "*'\___A
-328 r“’r LS Y\,;-TI\‘
428 4 bt -
52 ety s RS el A
-62.8
728
-828
Center 2.41200 GHz Span 30.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)
meRlMoDETRCLSCLL L L FUNCTION L FUNCTION WIDTH] ;
1 N 1 f 2.404 26 GHz -9.60 dBm
2 N 1 f 2.420 43 GHz 9.09 dBm
N 1 f 2.419 65 GHz 2.78 dBm
4
5 =
6
7
8
9 ‘
10 [
11 -
4 [ *
s sTaTus|

Flux Compliance Service Laboratory
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802.11g CH2437MHZ

RL | RF [500 AC | CORREC | | SENSE:PULSE] | ALIGN AUTO | 01:43:18 PMAug 22,2024
[Center Freq 2.437000000 GHz | . Avg Type: Log-Pwr TRACEL 2345 6
PNO: Fast (0  1rig: FreeRun TYRE| M AR
IFGain:Low #Atten: 30 dB DET|PPPPPP
2 .
Ref Offset 05 dB Mkr3 2.430 88 GHZz
10 dBidiv Ref 5.25 dBm -4.74 dBm
Log 3
475 1 & 2
P | T B P Bl R el 10,75 a6
48 il k'
248 | -
348 53 i
il L
448 e X, "
) | o | [ —
548 b | PRy
548
748
348
Center 2.43700 GHz Span 30.00 MHz
| Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)

MKRIMODE[TRCISCL X [ ¥ | FUNCTION | FUNCTIONWIDTH

IERE: 2.428 90 GHz -11.04 dBm_
N 1 f 2.445 31 GHz -11.21 dBm
N 1 f 2.430 88 GHz -474 dBm

il

[ ] 3

MSG sTatus|
802.11g CH2462MHZ
o xefé@ﬁsmmme; - Swept SA o & =
1 RF |so@ ac | CORREC | 5ENSE:PULSE] | ALTGN AUTO. | 01:33:36 PM Aug 22,2024
I—enter Freq 2.462000000 GHz \ : Avg Type: Log-Pwr TRACE(2 345 6
PNO: Fast 50 Trig: Free Run TVF‘E 1 AARARAAY
IFGain:Low #Atten: 30 dB ElFPPFPF
!
Ref Offset 0.6 dB Mkr3 2.463 41 GHz
10 dBidiv__ Ref 7.59 dBm -2.41 dBm
Log 3
2.4 1 0 2
i n il o’ el cecilp Arr i L LT PR N -8 41 eBm
ELP) S AT iy i \
r y
224 { \
/ %
5 raurd ™
324 = e
474 ) N it % 1
f\-;l-ﬂd.\'.w'ﬂ"‘ TR Thry Vhm s, 1 ln,
Eop ) i
£2:4
F24
524
Center 2.46200 GHz Span 30.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)
m_— — T FUNCTION WIDT=] FUNCTION VALUE
2.454 29 GHz -8.93 dBm
2 N 1 f 2.470 40 GHz -9.43 dBm
N |1 |f 2.463 41 GHz -2.41dBm
4
5 |=
6
7
8
9 L
10 I
1 i
4 m 3
s lsTaTus| ]
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802.11n 20-2412MHz

RL | RF [500 AC | CORREC | | SENSE:PULSE] | ALIGN AUTO | 01:26:38 PMAug 22,2024
[Center Freq 2.412000000 GHz | . Avg Type: Log-Pwr TRACEN 2345 6
PNO: Fast (0  1rig: FreeRun TYRE| M AR
IFGain:Low #Atten: 30 dB peT|EERERE
Ref Offset 0.5 dB MKkr3 2.412 24 GHz
10 dBidiv Ref 7.63 dBm -2.37 dBm
og ”
3
237 1 g - % 2 —
) 1 n = 1 il il & -B.37 eBr
124 LA o L e e A TP o A e gl
224 5 ||\1
) + b
324 ! i
- f\-;.},‘lf; g y
i W= ol Jurp T
524 Ay el A
624
724
824
Center 2.41200 GHz Span 30.00 MHz
| Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)

MKRIMODE[TRCISCL X [ Y | FUNCTION | FUNCTIONWIDTH

IERE: 2.403 03 GHz -11.99 dBm
N 1 f 2.421 33 GHz -9.20 dBm
N 1 f 2.412 24 GHz -2.37 dBm

il

[ ] 3

MSG ‘STATUS:
802.11n 20-2437MHz
= Keféﬁﬁsmt%mﬁmfyw - Swept SA e
1 RF |so@ ac | CORREC | 5ENSE:PULSE] | ALTGN AUTO. | 02:17:36 PM Aug 22,2024
I—enter Freq 2.437000000 GHz | _ Avg Type: Log-Pwr TRACEIT 355 6
PNO: Fast 50 Trig: Free Run TVF‘E 1 AARARAAY
IFGain:Low #Atten: 30 dB erlP PPPPP
L
I — MKkr3 2.433 37 GHz
10 dBidiv  Ref 5.01 dBm -4.99 dBm
Log 3
4.99 Q a 2
Iqi"Tuw-f"“L"m'_ il ol b 0l nesfle v ! =10.99 dBm)
-150 i b
. v !
250 s “H
%0 A wf W
W W
45 A el
| gl = A \J.‘"\J'J""A"‘A"!\,*'Mv
650
750
-35.0
Center 2.43700 GHz Span 30.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)
m_— ] FUNCTON WDTH] :
2.427 91 GHz -16.15dBm
2 N 1 f 2.446 24 GHz -11.80 dBm
N |1 |f 2.433 37 GHz -4.99 dBm
4
5 |=
6
7
8
9 ‘
10 Bl
1 o
< [0 ] 3
IEG‘ ‘STATUS: i l
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802.11n 20-2462MHz

5 G Spacti .(;i-.\.E.gf;sa»i SA ; Ii/ & @
RL | RF [500 AC | CORREC | | SENSE:PULSE] | ALIGN AUTO | 10:24:29 AM Aug 26, 2024
[Center Freq 2.462000000 GHz | ] Avg Type: Log-Pwr TRACE[ 3556
PNO: Fast (0  1rig: FreeRun TYRE| M SRR
IFGain:Low #Atten: 30 dB peET|EERE L
Ref Offsot 0.5 dB Mkr3 2.462 24 GHz
1045/dy__Ref 8.52 dBm -1.48 dBm
og
148 1 33 2
) n I 4 ! fi ] 748 dlBr
15 i - e A O | I LT e, Vi o e A A VA A e T A
I b
215 j“." T
314 # b
A T [
415 , furs 'l ,\.
51 5 LT G . g‘“r\ﬁ"’\w-f-
515
718
815
Center 2.46200 GHz Span 30.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)
[ x [ Y [ FUNCTION | FUNCTIONWIDIH] FUNCTION VALUE B
1 2.453 06 GHz -10.36 dBm
2 N 2.471 30 GHz -7.70 dBm
N 2.462 24 GHz -1.48 dBm
4
5 |=
6
7
8
9 ‘
10 Bl
11 -
4| m ] 3
MiSG‘ ‘STATUS: ) -

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901  Fax:769-27280901 http://www.FCS-lab.com




7\

_—_.\\

TeS Page 20 of 54 Report No.: FCS202408294W01

4. CONDUCTED OUTPUT POWER

4.1 limit

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz
bands: 1 Watt. If transmitting antennas of directional gain greater than 6 dBi are used, the
conducted output power from the intentional radiator shall be reduced below the stated values as
appropriate, by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

4.2 test procedure

a. Connect each EUT’s antenna output to power sensor by RF cable and attenuator
b. Measure the PK output power of each antenna port by power sensor.

4.3 TEST SETUP

= - -
Power sensor at
4.5 test results

TestMode Channel (MHz) Result (dBm) Limit (dBm) Verdict
802.11b 2412MHz 20.50 30 Pass
802.11b 2437MHz 19.48 30 Pass
802.11b 2462MHz 21.07 30 Pass
802.11g 2412MHz 14.72 30 Pass
802.11g 2437MHz 13.38 30 Pass
802.11g 2462MHz 15.32 30 Pass

802.11n 20 2412MHz 15.30 30 Pass

802.11n 20 2437MHz 14.01 30 Pass

802.11n 20 2462MHz 14.93 30 Pass

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901  Fax:769-27280901 http://www.FCS-lab.com
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5. POWER SPECTRAL DENSITY

51 LIMIT

For digitally modulated systems, the power spectral density conducted from the intentional radiator to
the antenna shall not be greater than 8dBm in any 3 kHz band during any time interval of continuous
transmission.

5.2 TEST PROCEDURE
(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

(2) Set the spectrum analyzer as follows:

Center frequency DTS Channel center frequency
RBW: 3 kHz < RBW < 100 kHz

VBW: > 3RBW

Span 1.5 times the DTS bandwidth
Detector Mode: Peak

Sweep time: auto

Trace mode Max hold

(3) Allow the trace to stabilize, use the peak marker function to determine the maximum amplitude level
within the RBW

(4) If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

5.3 TEST SETUP

Spectrum Analyzer EUT

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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5.4 TEST RESULTS

TestMode Channel (MHz) Result Himit Verdict
(dBm/3KHz) (dBm/3KHz)
802.11b 2412MHz -9.55 8 Pass
802.11b 2437MHz -9.77 8 Pass
802.11b 2462MHz -8.72 8 Pass
802.11g 2412MHz -16.99 8 Pass
802.11g 2437MHz -17.15 8 Pass
802.11g 2462MHz -16.74 8 Pass
802.11n 20 2412MHz -17.56 8 Pass
802.11n 20 2437MHz -19.37 8 Pass
802.11n 20 2462MHz -17.58 8 Pass

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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5.5 original test data

802.11b-2412MHz

- Keysight Specitum Anayze - Swept A _ ol el
RL RF [so@ ac [ CORREC | [ SENSE:PULSE] | ALIGN AUTO | 12:53:56 PM Aug 22, 2024
[Center Freq 2.412000000 GHz i Bty Avg Type: Log-Pwr TR 123435
i, & satten: s0dB. oeT|P PPPPP
Mkr1 2.409 505 GHz
Ref Offset 0.5 dB
10 dBidiv  Ref 0.45 dBm -9.55 dBm
ILog
@1
955 5
ol R b b A b P At kbl
1 Awuﬂm‘ﬂf”w’“’“ e L L RO i
-196 i Wh
!Jkll”v”w‘ffl‘l I f NH!W'{
Ll Iy
295 ! ﬁt
!
396
496
546
ai=
795
96

Center 2.412000 GHz
Res BW 3.0 kHz

#VBW 10 kHz

Span 17.33 MHz
Sweep 1.827 s (1001 pts)

IMSG‘

STATUS ‘

802.11b-2437MHz

RL RF |s0@ ac | CORREC | | SENSE:PULSE] | ALTGN AUTG. | 01:04:52 PM Aug 22, 2024
[Center Freq 2.437000000 GHz | Avg Type: Log-Pwr TRACE[TZ 555 5
PNO: Fast 50 Trig: Free Run TYPE] EWP.PP '.:
IFGain:Low #Atten: 30 dB DET]
Mkr1 2.434 316 GHz
Ref Offset 0.5 dB
10 dBidiv Rz.f 0s2e3 dBm -8.77 dBm
fLog
i
- T TRy N
bl e R S M e i el |
O e il bl b sl i 1T
.,#l‘l,jﬂrv"'u‘ 1 ’ . 'f JUI[HH‘!L |
i ijﬁ FJWIAH Lﬂli
f“lllJr ﬁ""
385
438
598
538
798
898

Center 2.437000 GHz
Res BW 3.0 kHz

#VBW 10 kHz

Span 17.78 MHz
Sweep 1.874 s (1001 pts)

IMSG‘

STATUS ;

Flux Compliance Service Laboratory
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802.11b-2462MHz

e Keight Spectm Ansyce: - Swept S8 _ (=TS el
RL | RF [500 AC | CORREC | | SENSE:PULSE] | ALIGN AUTO | 01:24:34 PM Aug 22, 2024
[Center Freq 2.462000000 GHz - F\ i B Avg Type: Log-Pwr Tiﬁi HTIET
FCanow ™ #Atton: 30 dB oeTlP PPPPF
Mkr1 2.463 805 GHz
Ref Offset 0.5 dB
10 dBidiv Rgf 1.52es dBm -8.72 dBm
JLog
01
872
T I e el Lo 4
" i w,»iwma,uﬂy ftmmrw MFWWMHWWMW g M#;r«aulww ™
ik ; lufh;'hutﬁf | I Fhl‘ﬁ'ilifulh
w‘“ﬁ i Mﬂ
a7 Ml
387
487
587
587
787
8.7
Center 2.462000 GHz Span 15.98 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 1.684 5 (1001 pts)
IMSG‘ STATusi
802.11g-2412MHz
Koyt Specrum Arclyer-SweptSA [E=SE
F RL 1 RF |s0@ ac | CORREC | | 5ENSE:PULSE] | ALTGN AUTO. | 01:52:00 PM Aug 22,2024
[Center Freq 2.412000000 GHz J ks B Avg Type: Log-Pwr ejasasy
IEgg.n:FLa;\(w a #Atten: 30 dB DET[PPPPPP
Mkr1 2.419 689 GHz
Ref Offset 0.5 dB
10 diiciv  Ref -6.99 dBm -16.99 dBm
fLog
61
470
I : 1 1 1
] ! RLPR l WLk ’1|lv _‘rhrMWM | H
A e A AR L
! i

Jo | Y

=370 4.
| b

-47.0 "{Fl %ﬂ

ol

-87.0

-570

Center 2.41200 GHz Span 24.26 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 2.557 5 (1001 pts)

IMSG ‘ .’-}'I'AT‘.J"E;1

Flux Compliance Service Laboratory
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802.11g-2437MHz

RL | RF [500 AC | CORREC | | SENSE:PULSE] | ALIGN AUTO | 01:46:01 PMAug 22, 2024
[Center Freq 2.437000000 GHz | Avg Type: Log-Pwr TRACE[T 3456
PNO: Fast (o) Trig: Free Run TYPE| M HARRAAA

IFGain:Low #Atten: 30 dB peT|PPPPP P

Ref Offset 0.5 dB Mkr1 2.431 511 GHz

IE%:IBJ‘div Ref -7.15 dBm -17.15 dBm

472 ‘1
- iﬁfﬁ’ M M.n ]{fvhi}ﬂwﬁwhk*ﬁq%ﬁ.\fh||‘iﬁmﬁ!l A .*W.r\@m#

| fha ﬂ“\.“ﬁﬁ | M I
R . rv"IJiJI IR

N r,u‘{ i "

n'ﬁlﬁm Nmm

£ 2 -
I

e

——

I f
ot I
oot ol
i)
872
57 2
Center 2.43700 GHz Span 24.62 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 2.595 5 (1001 pts)
IMSG‘ STATusi
802.11g-2462MHz
RL 1 RF |so@ ac | CORREC | | 5ENSE:PULSE] | ALTGN AUTO. | 01:36:17 PM Aug 22,2024
[Center Freq 2.462000000 GHz Avg Type: Log-Pwr TRACE[= 555 5
PNO: Fast 50 Trig: Free Run TYPE| M AR
IFGain:Low #Atten: 30 dB ner|E ERERE
Mkr1 2.461 493 GHz
Ref Offset 0.5 ¢B
10 deidiv - Ref -6.74 dBm -16.74 dBm
fLog ¥

AB7 61
;@wm ,.gngk;uiw.fafwurmeﬁm*w‘#haﬁnﬂw oo
o

T I I
Y

!
4B J\‘J‘JUI#J q!iu
557 'ﬁh i £
. L

3B7F

—
=

-B6.7

767

Center 2.46200 GHz Span 24.17 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 2.548 s (1001 pts)

IMSG ‘ .’-}'I'AT‘.J"E;1

Flux Compliance Service Laboratory
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802.11n 20-2412MHz

E O _ T
RL | RF [500 AC | CORREC | | SENSE:PULSE] | ALIGN AUTO | 02:00:30 PM Aug 22, 2024
[Center Freq 2.412000000 GHz | ke Ereehin Avg Type: Log-Pwr TRAGEI1[ 2949 6
Foanitow ™ #Atten: 30 dB oET[PPPPPP
Mkr1 2.412 724 GHz
Ref Offset 0.5 dB
10 dBidiv Rgf -??36 dBm -17.56 dBm
JLog
61
175 H J
: ; it Ak B b sl l TP f bd by
AR ANARAAAR A A AN o
i d
376 ‘J
a[ W‘]ﬁ
.ul 0y
]
L i
I
ol L
676
776
=]
976
Center 2.41200 GHz Span 21.29 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 2.244 5 (1001 pts)
IMSG‘ STATusi
802.11n 20-2437MHz
E- st Secium Ansiae - Swept S [E=SE
RL 1 RF |s0@ ac | CORREC | | 5ENSE:PULSE] | ALTGN AUTO. | 02:20:08 PM Aug 22,2024
[Center Freq 2.437000000 GHz | Avg Type: Log-Pwr TRACE[T- 555 5
PNO: Fast 50 Trig: Free Run TYPE| M AR
IFGain:Low #Atten: 30 dB neT|E ERERE
Mkr1 2.429 659 GHz
Ref Offset 0.5 dB
10 diidiv - Ref -9.37 dBm -19.37 dBm
fLog
01
194 ﬂi‘ T : I,
T it B P b s !*#l i I ey
; ?ﬁ-*»w“» g e e Wi iy I
[ |
394 i 1
i ]
434 ~
!\|!' 1\.,‘“
¥ “
5 4 Fﬂ[ﬁl i i kq Jl'1t
Wy 1l
a4 thW‘h i I”!L!‘MLJ'IL!
79.4
B9.4
99,4
Center 2.43700 GHz Span 27.50 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 2.899 5 (1001 pts)
IMSG‘ sm'rusi

Flux Compliance Service Laboratory
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802.11n 20-2462MHz

B o e A o . == e
RL | RF [500 AC | CORREC | | SENSE:PULSE] | ALIGN AUTO | 10:27:09 AM Aug 26, 2024
Avg Type: Log-Pwr TRACEH 23456

[Center Freq 2.462000000 GHz

TYRE|M A

B s e
Lo gore Rer 758 dm WS A 1 e
8 ?‘ ‘
e e it
-~ J;‘u 1
0 ,‘lr rh‘
oo — Yoy
o7 s by H]!J,l \Nﬂ%ﬂﬂlﬁ

Center 2.46200 GHz
Res BW 3.0 kHz

#VBW 10 kHz

Span 27.36 MHz
Sweep 2.885 s (1001 pts)

IMSG‘

STATUS i

Flux Compliance Service Laboratory
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6. Band edge and spurious(conducted)

6.1 LIMIT

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator shall be at
least 30dB below that in the 100kHz bandwidth within the band that contains the highest level of the
desired power.

6.2 TEST PROCEDURE
(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

(2) Establish a reference level by using the following procedure:

Center frequency DTS Channel center
frequency

RBW: 100kHz

VBW: 300kHz

Span 1.5times the DTS bandwidth

Detector Mode: Peak

Sweep time: auto

Trace mode Max hold

(3) Establish Allow the trace to stabilize, use the peak marker function to determine the maximum peak
power level to establish the reference level.

(4) Set the spectrum analyzer as follows:

RBW: 100kHz

VBW: 300kHz

Span Encompass frequency range to be
measured

Number of measurement points =span/RBW

Detector Mode: Peak

Sweep time: auto

Trace mode Max hold

(5) Allow the trace to stabilize, use the peak marker function to determine the maximum amplitude of

all unwanted emissions outside of the authorized frequency band

6.3 TEST SETUP

Spectrum Analayzer EUT

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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6.5 TEST RESULTS
Eut set mode CH or Frequency Result
802.11b CH1 Pass
CH11 Pass
802.11¢g CH1 Pass
CH11 Pass
802.11n 20 CHA1 Pass
CH11 Pass

6.5 Original test data

802.11b Low CH

T

RF |00

Ac | CORREC |

| 5ENSE:PULSE] | ALTGN AUTO. | 12:50:17 PM Aug 22,2024

Exmsm Crum Analyzes - Swept S
Ic

RL |
enter Freq 2.375000000 GHz |

Avg Type: Log-Pwr TRACE] 5455

Trig: Free Run

TYPE|MWWAAAAAY
#Atten: 30 dB i

PNO: Fast per|PPPPPP

IFGain:Low

(o]

Ref Offset 0.6 dB
Ref 15.89 dBm

Mkr1 2.412 95 GHz
5.90 dBm

10 dBidiv
Log

5.89

4.1

141

241
341

441
-54.1

- T i
o/ U g

. 1
I e B o LR s A b N L Ll

P T

B4.1

-74.1

| Start 2.30000 GHz

Stop 2.45000 GHz

#VBW 300 kHz Sweep 14.40 ms (1001 pts)

Res BW 100 kHz
[ WoDE] TrC] e

f 2.412 95 GHz

N 1 5.90dBm
2/ N 11 ¢F 2.398 70 GHz -29.56 dBm
3N 1 F 2.399 90 GHz -29.77 dBm
4
5
6
T
8
9
10
1 -

FUNCTON_|

FUCT

[} ] 3

STATUS |
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802.11b High CH

B e Shecior Frahier  SWRpL oA @@@_
RL RF |so@ ac | CORREC | 5ENSE:PULSE] | ALTGN AUTO. | 01:25:19 PM Aug 22,2024
[Center Freq 2.505000000 GHz | _ Avg Type: Log-Pwr TRACEIT 355 6
PNO: Fast 50 Trig: Free Run TYPE| M AR
IFGain:Low #Atten: 30 dB per|[PPPPPP
I — Mkr1 2.466 15 GHz
10 dB/div__ Ref 16.20 dBm 6.20 dBm
Log
@1
6.20 —
-3.80 'i[L ‘ﬁ"
i 1
438 i | -3 50 dBim|
, \
238 ﬂ_,w.“\; P
38 | Ly e e
38 i "I‘Jiw. 'Jr ?[‘\.;l\w y. ]
i1 ~F L Aol " P
538 ,r-Ad ! v, r‘n.l ad, i i 3 ) g AL .
L LR LA W TR | G USSppRTR R | | ST ) o PRV ) TR PP A R PR, ey By
-B3.8
738
Start 2.43000 GHz Stop 2.58000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 14.40ms (1001 pts)
£ 2.466 15 GHz 6.20 dBm
f 2.483 55 GHz -41.70 dBm
f 2.487 90 GHz -41.90 dBm

[0

STATUS |

802.11g low CH

RL RF [so@ ac [ CORREC | [ SENSE:PULSE] | ALIGN AUTO 01:52:43 PM Aug 22, 2024
[Center Freq 2.375000000 GHz | ; Avg Type: Log-Pwr e TR EE
PNO: Fast (50 Irig: FreeRun TYRE| M AR
IFGain:Low #Atten: 30 dB peT|e ERERE
10 dBidiv  Ref 6.04 dBm -3.96 dBm
Log
§1
395 I .
140 il
240 { 23 95 dBim|
)
-340
1
440 ‘f# Ly
. P
a PR SESVYIN VAP TN U AT GOl IO VO WO DGR T L T
-64.0
740
-84.0
Start 2.30000 GHz Stop 2.45000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 14.40ms (1001 pts)

EHl

L FUNCTION
6 dBm

2.418 35 GHz
2.399 00 GHz
2.399 90 GHz

-48.85 dBm
-49.09 dBm

FUNCTH

i

[0

STATUS |
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802.11g high CH

ﬁx‘ oS pacturm Rnalyser=Gwapt A —
RL 1 RF |so@ ac | CORREC | | 5ENSE:PULSE] | ALTGN AUTO. | 01:37:01 PMAug 22,2024
[Center Freq 2.505000000 GHz | ey Avg Type: Log-Pwr ez
: VAR
PNO: Fast GO rig: Free Run selPPPPPE

IFGain:Low #Atten: 30 dB

Mkr1 2.465 85 GHz
Ref Offset 0.5 dB
Eggsidiv Ref 7.41 dBm -2.59 dBm

289
ellun JLJ.-‘J""“J‘“F"'“!H
128 ‘l‘ T
| | 2253 dBi)|
226 T ]
325 ."r \
- / | g
r“é‘v’"’” .'M‘Hl.“ 2 J 1
i 5 . I A | N
FeB R— ST S U NSRS e AFPSVRFRPSrN I | SR JP | ] IO Y Y
626
T2E
-2
Start 2.43000 GHz Stop 2.58000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 14.40ms (1001 pts)
2.465 85 GHz -2.59 dBm
2.483 55 GHz -54.76 dBm
2533 95 GHz -32.83dBm

i

[0

MSG sTaTus|
802.11n20 Low CH
BB KeyoiGHESHeciirn Fnaly2er - SWeploh ) R
RL | RF [so@ ac [ CORREC | [ SENSE:PULSE] | ALIGN AUTO | 02:01:12 PM Aug 22, 2024
[Center Freq 2.375000000 GHz | i Bty Avg Type: Log-Pwr AR 123435
-3 VIRVVY ¥ v
PNO: Fast () rig: Free Run i PHP W“P .

IFGain:Low #Atten: 30 dB

Mkr1 2.412 05 GHz

Ref Offset 0.5 dB
10 dBidiv  Ref 7.36 dBm -2.64 dBm
Log 91

264
T

22 Fid dBm

26 i L ETr——

Bidbos Pt st el et e tm, e et ios st e A AL ol ey )

-B26B

128

026

Res BW 100 kHz #VBW 300 kHz Sweep 14.40 ms (1001 pts)
r—— e L R LEONGTONWADTE] N

| Start 2.30000 GHz Stop 2.45000 GHz
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Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901  Fax:769-27280901 http://www.FCS-lab.com




_—-.\\

gl S—)

Page 32 of 54 Report No.: FCS202408294W01

802.11n20 High CH

s Keysight Spectrum Analyzer - Swept SA o e
RL RF |so@ ac | CORREC | | 5ENSE:PULSE] | ALTGN AUTO. | 10:27:54 AM Aug 26, 2024
[Center Freq 2.505000000 GHz Avg Type: Log-Pwr TRACE[T 345 6

PNO: Fast

st Trig: Free Run TYPE| M AR

per|P PPPPP

IFGain:Low #Atten: 30 dB
I Mkr1 2.462 10 GHz
10 dBidiv__ Ref 6.72 dBm -3.28 dBm
Log
01
P S,
133 r’”M .
233 . I, -23.28 o)
| |
333 |w -,1‘
-43.3
i Ty 2
£33 JkL;Jf"‘FJ g"w&m. \)
..,-a,.\l.jww'm" Fonal Tt sttt intat ot o el ety St bty Lt e L o]
-63.3
-73.3
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Start 2.43000 GHz Stop 2.58000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 14.40 ms {1001 pts)
L — v D CECR LEONGLONWDTE]
N 2.462 10 GHz -3.28 dBm
2 N 2.483 55 GHz -54.42 dBm
3 N 2.488 05 GHz -50.37 dBm
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s sTaTus| -
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Room 105 Floor Bao hao Technology Building 1 NO.15 G
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Spurious emissions

(802.11b)
802.11b low CH, 2412MHZ
30MHZ-25GHZ
E KE i Spectilisy Meby e SWet SA _ C e les
RL 1 RF |s0@ ac | CORREC | | SENSE:PULSE] | ALTGN AUTG. | 01:18:31 PMAug 22,2024
[Center Freq 12.515000000 GHz | _ Avg Type: Log-Pwr TRACEIT =355 5
PNO: Fast 50 Trig: Free Run TYPE| M AR
IFGain:Low Atten: 20 dB pe|EEEERE
. Mkr2 2.415 4 GHz
10 dB/div  Ref 9.19 dBm 1.35 dBm
Log Q?
051
-105 ST CIo|
208
-30.5
-40.5
505
605
T8 e
805 I
Start 0.03 GHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (32001 pts
L x_____ [ v __ [ FUNCTION [ FUNCTI
£ 2.0214 GHz -65.81 dBm
f 24154 GHz 1.35dBm
f 5.740 3 GHz -55.45 dBm
f 24.630 9 GHz -50.44 dBm
MEG‘ HSTATU‘; |
802.11b Middle CH, 2437MHz
30MHZ-25GHZ
E *Kejsiah Specir Avbael - Wb SA : o e
RL 1 RF |s0@ ac | CORREC | | SENSE:PULSE] | ALTGN AUTG. | 01:06:27 PM Aug 22, 2024
[Center Freq 12.515000000 GHz | _ Avg Type: Log-Pwr TRACEIT =355 6
PNO: Fast 50 Trig: Free Run TYPE| M AR
IFGain:Low Atten: 18 dB pe|EERERE
Mkr2 2.438 8 GHz
Ref Offset 0.6 dB
10 dB/div  Ref 7.35 dBm 2.74 dBm
Log \ &)
288
AoF i)
227
327
427 4
527 3 <$
27 | s
2T
82 7|
Start 0.03 GHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (32001 pts
T —rrrremia GO L FUNCTION
2.079 9 GHz -66.87 dBm
2438 8 GHz 2.74 dBm
5.740 3 GHz -58.36 dBm
24.601 3 GHz -52.49 dBm
MEG‘ HSTATU‘; |
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802.11b High CH, 2462MHz
30MHZ-25GHZ

E‘K yeight Spectru '('ﬁ_""ﬁ' ér'ﬁ'gA |i/ - @—
RL 1 RF |soe ac | CORREC | | 5ENSE:PULSE] | ALTGN AUTO. | 01:30:40 PM Aug 22,2024
[Center Freq 12.515000000 GHz : Avg Type: Log-Pwr TRACE[- 555 5
PNO: Fast 50 Trig: Free Run TYPE| M AR
IFGain:Low Atten: 16 dB DETIPPPPPP
Ref Offset 0.5 dB Mkr2 2.460 7 GHz
10 dBidiv._ Ref 5.75 dBm 5.59 dBm
Log 2
4.25
143 1360 dEm|
243
343

Stop 25.00 GHz

Start 0.03 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (32001 pts

X

X 1 7 ] Funcrov ] Fovcronwon]
1.919 9 GH

N [1[Ff z -69.27 dBm
N |1]|F 2.460 7 GHz 5.50 dBm
3 N 1 f 5.740 3 GHz -57.26 dBm
4 N |1 T 24.072 2 GHz -54.12 dBm
5 =
6
7
8
9 ‘
10 ]
1 %
< [0 ] 3
MEG STATUS |

(802.119)
802.11g Low CH, 2412MHz

30MHz-10GHZ

e Keysight Spectium Analyzer - Swept SA o
RL 1 RF |so@ ac | CORREC | 5ENSE:PULSE] | ALTGN AUTO. | 01:55:56 PM Aug 22,2024
[Center Freq 12.515000000 GHz : Avg Type: Log-Pwr TRACE[- 555 5
PNO: Fast 50 Trig: Free Run TYPE| M AR
IFGain:Low Atten: 10 dB per|P PPPPP
Ref Offset 0.5 dB Mkr2 2.413 1 GHz
10 dBidiv._ Ref -1.23 dBm -5.24 dBm
Log 3
Lk
212
312
412

512

612

T2

-81.2

412
I

Stop 25.00 GHz
#VBW 300 kHz Sweep 2.387 s (32001 pts

— T v T fowon ]

| Start 0.03 GHz

FUNCTION WIDTH |

1.440 0 GHz -70.75dBm
24131 GHz -5.24 dBm
5.740 3 GHz -57.01 dBm
24.868 9 GHz -60.12dBm
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STATUS |
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802.11g Middle CH, 2437MHz

30MHz-25GHZ
E‘K yeight Spectru '('ﬁ_""ﬁ' ér'ﬁ'gA =
RL 1 RF |soe ac | CORREC | | 5ENSE:PULSE] | ALTGN AUTO. | 01:47:35 PM Aug 22,2024
[Center Freq 12.515000000 GHz : Avg Type: Log-Pwr TRACE[T- 555 6
PNO: Fast 50 Trig: Free Run TYPE| M AR
IFGain:Low Atten: 6 dB DETIPPPPPP

Ref Offset 0.6 dB

Mkr2 2.429 5 GHz

10 dBidiv Ref -4.26 dBm -9.33 dBm
Log B

143

243 -24.12 tEm|
-34.3

-44.3 3

A43 4

#VBW 300 kHz

Start 0.03 GHz
Res BW 100 kHz

Stop 25.00 GHz
Sweep 2.387 s (32001 pts

[ X [ v [ FuNcrov [Funcio
i 2.160 3 GHz -74.02 dBm
f 2.429 5 GHz -9.33dBm
f 5.741 1 GHz -57.20dBm
f 24.410 9 GHz -64.22 dBm

MSG STATUS |

802.11g High CH, 2462MHz
30MHZ-25GHZ

R

RL | RF [so@ ac [ CORReC | | SENSE:PULSE] | ALIGN AUTC |

01:40:21 PM Aug 22, 2024

T Koo CSpectin Fa 1 SWeRl S
Avg Type: Log-Pwr

[Center Freq 12.515000000 GHz

PNO: Fast 0 Trig: FreeRun
IFGain:Low Atten: 8 dB

TRAGE} 03456
TYPE|M SRR
peET|PPPPPP

Ref Offset 0.5 dB
1LO «B/div  Ref -3.03 dBm

Mkr2 2.466 1 GHz
-7.47 dBm

og )
130
230 -22 59 dBm|
330
430
530 3 4
B30 fb
730 1 } !
B30 | e ]
83 nI
Start 0.03 GHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (32001 pts
T i T W T T
2.160 3 GHz 71.11 dBm
2.466 1 GHz -7.47 dBm
5.740 3 GHz -69.18 dBm
24.641 1 GHz -61.69 dBm

MSG STATUS |
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